
                                                                                   

WWTP by M/s Shakarganj Limited  Page 1 

 

TABLE OF CONTENT  

 

LIST OF FIGURES  ȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȭ5 

 LIST OF TABLES  ȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱȱ6 

LIST OF ANNEXURES  .................................................................................................................. 7 

EXECUTIVE SUMMARY ..................................................................................................................... 8 

1. Title and Location of Project ............................................................................................................ 8 

2. Name of the Proponent .................................................................................................................... 8 
[...]
greater nuisance for nearby areas, as there may be odor and insects which cause 

nuisance in the area, if aeration requirement is not maintained properly. Similarly, 

anaerobic technologies like up-flow anaerobic sludge blanket reactor (UASB) also came 

into consideration. But after the comparison, in the aerobic technologies, ASP is 

recommended and proposed for approval being the most efficient, flexible and cost 

effective alternative. The selection criteria are discussed below in Table-5. 

Table 5: Proposed Environmental Alternatives  

Environmental Alternatives Parameters  

Anaerobic  Aerobic (ASP)  Remarks 

1. Formation of Gases 

During anaerobic process, 

the bulk of organic matter 

is converted to CO2, H2O, 

CH4, H 2S. The end-products 

are odorous due to the 

formation of H 2S.  

ASP is an aerobic 

process that produce 

CO2 and H 2O but does 

not create any harmful 

gases like CH4 and H 2S 

The end-products of anaerobic 

process are odorous due to the 

formation of H 2S. 

2. Land Requirement  

These technologies require 

very large area to operate 

The area footprint of 

ASP is very small.  

More the area, more nuisance 

for people. 

3. Start-up Period  

It has larger startup period 

ranging from weeks to 

months. 

Aerobic technologies 

require less start-up 

period to operate 

efficiently.  

More startup period, the longer 

the run, again a nuisance for 

the people. 

4. Reaction Speed 

The reaction speed of the 

anaerobic process is too 

low.  

Aerobic technologies 

work faster to convert 

organic matter into cell 

mass. 

The reaction rate is generally 

higher for aerobic technologies 

5. Biomass Production  



                                                                                    

WWTP by M/s Shakarganj Limited  Page 24 

 

The biomass solids 

produced are low.  

More sludge is 

produced in aerobic 

technologies. 

Proper sludge handling facility 

is proposed on site to dry the 

sludge generated to convert it 

to sludge cakes, so that it can 

be used as a bio-fertilizer in the 

cropped area of the mill.  

6. Removal efficiency  

The removal efficiency of 

anaerobic technologies is 

less, thus inhibiting their 

use. 

Due to the higher 

removal efficiencies, 

aerobic processes are in 

use more frequently. 

More efficiency can make the 

impacts low on the 

environment  

If the sludg e produced is managed properly and the aeration requirements are met, the 

ASP has far more than environmental benefits as compared to other technologies 

4.4 Economic Alternatives, their selection and rejection criteria  

The technology selected for installation of above stated project is costly than a few 

available alternatives but less costly as compared to majority of the other available 

treatment technologies but it is most efficient and convenient to use.   



                                                                                    

WWTP by M/s Shakarganj Limited  Page 25 

 

CHAPTER 5: DESCRIPTION OF THE PROJECT  

General  

This section of the study concentrates on details of the project and its salient features; 

such as; location, site layout, objectives, cost and magnitude of operation and various 

phases, inputs and discharges relevant to different phases of the project (freshwater, 

electricity & materials, etc.) have also been examined as a response to possible 

environmental concerns. 

5.1 Project Objectives  

The overall aim of proposed project is to reduce the pollution load and protect the 

environment by adopting water conservation measures. After treatment water can be 

reused in process, horticultural activities and water sprinkling at un -paved roads. 

Moreover, Project objectives are as follows; 

¶ To treat wastewater and comply with PEQS. 

¶ To make water able to reuse after treatment. 

¶ To adopt water conservation measures.  

¶ To improve and protect the surrounding environment .  

5.2 Location and Site layout of Project  

The location of the said project is M/s Shakarganj Limited at 57-km, Jhang-Sargodha 

Road, Adda Bhone, District Jhang, Punjab. The coordinates of the site are Latitude 

31°46ɀƘƖɂ-ÖÙÛÏɯ ÈÕËɯ +ÖÕÎÐÛÜËÌɯ ƛƖȘƕƙɀƖƙƘɂ$ÈÚÛ. The site layout map of WWTP is 

attached herewith as Annex -V . However,  the Google Earth Map showing the project 

location and its distance from nearby sensitive receptors is attached below as Figure-3. 

 
Figure 3: Distance of proposed site from nearby residential a reas 



                                                                                    

WWTP by M/s Shakarganj Limited  Page 26 

 

5.3 Land Use On-Site 

The proposed site is open land and present within the premises of  M/s Shakarganj 

Limited. P ictorial evidence is given below as Figure-4. 

 

Figure 4: Site Selected for Installation of WWTP  

5.4 Road Access 

The site is approachable via Jhang-Sargodha Road, Sharah-e-Hadeed & Shakarganj 

Road as show below in Figure-5. 

 



                                                                                    

WWTP by M/s Shakarganj Limited  Page 27 

 

 

Figure 5: Road Access Map



                                                                                  

WWTP by M/s Shakarganj Limited   Page 28 

 

5.5 Vegetation Features 

The topography of the project area is flat and it is barren open land with few herbs & 

shrubs species that will be removed for installation of proposed project. Moreover, tree 

plantation will be done along boundary a fter completion of construction. The f lora in 

project area includes; Desi Kikar, Native Kikar, Safeeda, Neem, Shaisham, berry and 

wild grasses. 

For the construction of said project site will be cleared and it will be re -vegetated after 

proposed plant insta llation. Plantation will be done in all open spaces and 

surroundings of project site.   

 

Figure 6: Vegetation on Project Site  

5.6 Cost and Magnitude of Operation  

The cost of the proposed WWTP is PKR 116 Million approx imately  and the break-

down of the cost is given below in Table-6. 

Table 6: Cost Breakdown  

Activities  Cost (PKR) 

Civil Works  61 Million  

WWTP Machinery and Installation  55 Million   

Total  116 Million  

 

  



                                                                                    

WWTP by M/s Shakarganj Limited  Page 29 

 

The magnitude of operation includes:  

¶ Detailed site survey, planning and demarcation of the various regions in the 

project area. 

¶ Site suitability assessment. 

¶ Process, electrical and civil designing. 

¶ Purchase and delivery of equipment.  

¶ Civil construction.  

¶ Mechanical and electrical erection. 

¶ Testing and commissioning. 

¶ Plantation of various ecologically important species on the designated green 

space. 

5.7 Schedule of Implementation  

The technology adopted for the installation of WWTP is ASP it is latest and most 

effective in treating the wastewater. The tentative project implementation schedule is 06 

months.  

5.8 Description of Project  

The said project is the installation of wastewater treatment plant  for treating the 

wastewater generated from production of sugar  at Shakarganj Limited. The technology 

proposed for the treatment is Activated Sludge Process (ASP) because it is most 

recommended, efficient and economical technology. The treatment capacity of said 

plant will be 2400 m3/day. Its description is given below.  

5.8.1 Process Flow 

The first step in the treatment of effluent is screening, equalization, clarification, 

chlorination etc. The process of treatment is given below in Table -7. 



                                                                                    

WWTP by M/s Shakarganj Limited  Page 30 

 

 

Table 7: Process Flow Diagram  

5.8.2 Technology 

The following technology is selected based upon following factors:  

a. Designing Parameters  

The said treatment plant is designed for the treatment of wastewater generated from: 

boiler house, process house & mill house at the rate of 2400 m3/day based on various 

parameters given in Table-8. 

Table 8: Designing Parameters  

Sr.# Parameters Units  Concentration  

Water Flow  

1 Design Flow 

m3/day 

2400 

2 Avg. Design Flow  2500 

3 Peak Flow (assumed) 2550 

4 Peak Flow Duration (assumed) 2550 

Characteristics of Wastewater  

1 BOD mg/l  1500 

2 COD mg/l  3500 

3 TSS mg/l  400 

Disposal

Treated Water Tank (Optional)

Chlorination Tank

Secondary CIarifier

Secondary Treatment (Activated Sludge process) 

Primary Clarifier

Flash Tank

Neutralization Tank

Equalization Tank

Grit Chamber, Coarse Screen and Fine Screen

Influent



                                                                                    

WWTP by M/s Shakarganj Limited  Page 31 

 

4 Oil and Grease mg/l  10 

5 pH  --- 5-8 

6 Temperature  °C 28 

5.8.3 Components of Wastewater Treatment Plant  

Following are the components of the WWTP: 

a. Screening 

Screening is the first process at wastewater treatment plants (WWTPs). Screening 

removes objects such as rags, paper, plastics, and metals to prevent damage and 

clogging of downstream equipment, piping, and appurtenances. Some mod ern 

wastewater treatment plants use both coarse screens and fine screens.  

b. Equalization Tank / Equalization Basin  

Providing consistent flow and loading to a biological process is important to maintain 

optimal treatment. Equalization (EQ) Basins are designed to provide consistent influent 

flow to downstream processes by removing high flow fluctuations. Due to the 

additional retention time, aeration and mixing is required in equalization basins to 

prevent the raw wastewater from becoming septic and to main tain solids in 

suspension.  

The uniform concentration of treated effluents can be achieved to meet the enforced 

effluents standards. Moreover, it provides a point of recycling concentrated streams 

from sludge drying beds, etc.  

c. Neutralization Tank  

Neutralization of wastewater is a critical step in most sugar industrial wastewater 

treatment processes. There are a multitude of regulatory requirements both Federal and 

Provincial regarding wastewater discharge requirements. Users should consult their 

local agencies for specific requirements as they can vary by region. Any company that 

discharges effluent into sewer systems, lakes, streams are required to neutralize this 

effluent before allowing it to be discharged. Non -compliance could result in fines and 

other consequences. In many instances, recording the pH of the discharge is also 

required.  

Components of a pH Adjustment/Neutralization System  

A basic pH adjustment / neutralization system consists of six basic components:  

¶ Instrumentation for monitorin g, controlling, and recording  

¶ pH electrodes and/or ORP sensors and associated mounting hardware  

¶ Effluent holding tank  

¶ Level control  

¶ Chemical pumps and reagent storage tanks  



                                                                                    

WWTP by M/s Shakarganj Limited  Page 32 

 

¶ Mixers/agitators  

In this system, effluent flows into the holding tank where a  pH sensor (also known as 

pH electrode or pH probe) senses the pH of the solution. The sensor provides input to 

the pH controller device which operates chemical pump(s) to inject acid or caustic as 

required to neutralize the effluent. The mixer serves to evenly distribute the 

neutralizing chemicals throughout the holding tank to ensure complete neutralization.  

d. Flash Tank  

Wessel flash tanks are manufactured to ASME Section VIII, Div. 1 standards. Designed 

to 125 psi. The function of a flash tank is to allow high -pressure condensate to flash and 

a reduced pressure steam. This reduced pressure steam is then used to supply heat to a 

ɁÓÖÞɂɯ×ÙÌÚÚÜÙÌɯÚÜ××ÓàɯÔÈÐÕȭɯ(ÛɯÊÈÕɯÈÓÚÖɯÉÌɯÜÚÌËɯÛÖɯÙÌËÜÊÌɯÈÕËɯÊÖÖÓɯÛÖɯÓÖÞ-pressure 

steam before re-introducing it to the boil er or condensate receiver, or discharge directly 

from the system. The vessels are available in standard volumes from 13 to 180 gallons. 

Spurge and drop-leg designs are also available to meet any design condition. 

e. Dissolved Air Flotation   

Dissolved Air Flotation (DAF) is an efficient flotation method for water clarification. 

The term refers to the method of producing flotation by dissolving air in the water 

under pressure and then releasing the pressure. When the pressure is released the 

solution becomes supersaturated with air as millions of small bubbles form. These 

bubbles attach to any particles in the water causing their density to become less than 

that of water. The particles then rapidly float to the surface for collection and removal, 

leaving the clarified water behind.  

f. Primary Clarification  

Primary clarification is the physical treatment process of removing solids before 

biological treatment. It is the most cost effective way to remove these solids after basic 

screening. Process water enters the clarifier tank and floatable solids (scum) are 

removed from the surface by skimmers while settle able solids (sludge) are collected on 

the bottom by a rake and removed via a sludge removal system. Effluent destined for 

biological treatment leaves the clarifier over a weir. The expected range for percent 

removal in a primary clarifier is 90%-95% settle able solids, 40%-60% suspended solids, 

and 25%-50% total BOD5. 

g. Oxidation pond  

Oxidation ponds, also called lagoons or stabilization ponds are large, shallow ponds 

designed to treat wastewater through the interaction of sunlight, bacteria, and algae. 

Algae grow using energy from the sun and carbon dioxide and inorganic compounds 

released by bacteria in water. During the process of photosynthesis, the algae release 

oxygen needed by aerobic bacteria. Mechanical aerators are sometimes installed to 

supply yet more oxygen, thereby reducing the required size of the pond. Sludge 



                                                                                    

WWTP by M/s Shakarganj Limited  Page 33 

 

deposits in the pond must eventually be removed by dredging. Algae remaining in the 

pond effluent can be removed by filtration or by a combination of chemical treatment 

and settling.  

h. Final Clarifiers  

Final clarifiers providing enough detention time at average daily flow, settle out the 

Activated Sludge and other heavy solids by gravity, while floatable are removed by 

skimming. A major portion of the activated sludge is returned to the plant flow 

upstream of the aeration basins. The activated sludge is returned to the plant flow in 

order to maintain a high concentration of bacteri a and microorganisms within the 

process. The excess portion of activated sludge, known as waste activated sludge, is 

pumped to a point upstream of the primary clarifiers where it is co -mingled with the 

raw wastewater and settles with the primary clarifier sludge. 

i. Sludge Holding Tank  

A sludge holding tank has been offered where primary sludge and Waste activated 

sludge will be held and transfer in sludge dewatering system after dewatering sludge 

shift for disposal and water again transfer into equalizati on tank, it also reduce the odor 

problem before transferring the raw sludge to a sludge dewatering system.  

5.8.4 Supplies  

Following supplies will be utilized for the installation and operation of instant project:  

a. Manpower (Direct & Indirect)  

During construction phase 15-20 workers will be involved. During the operation phase 

of the project, the total manpower requirement is estimated to be 10 people comprising 

administrative, technical, and non -technical persons. These include engineers, chemists, 

computer operators and environmentalist etc. All recruited staff will be given 

appropriate training in order to educate them on the specific job tasks to be performed; 

safety procedures and monitoring parameters. 

b. Emergency Response System 

The system covers the emergency response system in case of inefficient working of 

treatment plant and any mechanical fault. Emergency response team will be designated 

the relevant tasks and trained them how to respond in this situation.    

i. Electricity  

The main source of electricity will be WAPDA  and 9MW self-owned power house.   

ii.  Wastewater Management 

The proposed project is the treatment of the wastewater generated from sugar industry. 

The treatment capacity of proposed WWTP is 2400m3 per day.  

iii.  Noise 

Wastewater treatment plant may generate significant noise but to control that noise 

proper mitigation measures will be adopted. Proper lubrication of machinery will be 



                                                                                    

WWTP by M/s Shakarganj Limited  Page 34 

 

ËÖÕÌɯÈÕËɯ//$ɀÚɯÞÐÓÓɯÉÌɯ×ÙÖÝÐËÌËɯÛÖɯÞÖÙÒÌÙÚȭɯ1ÌÚÐËÌÕÛÐÈÓɯÈÙÌÈÚɯÈÙÌɯÈÛɯÚÈÍÌɯËÐÚÛÈÕÊÌɯÍÙÖÔɯ

project site. Moreover, regular monitoring will be conducted to comply with PEQS.  

5.8.5 Restoration and Rehabilitation Plan  

After completion of construction site will be restored and leveling. Leftover 

construction material will be removed from site and it will be reused in other 

construction activities. Renovation/repairing of parts will be done whenever required 

however, at the expiration of the useful life of the project; adequate arrangements will 

be made to remove all movable assets. The materials capable of recycling/reuse will be 

either sold in the market or to be reused for other suitable purposes. 

While dismantling all Government rules and regulations as applicable to such activities 

will be strictly adhered to. Safety measures as desired under the code of demolition will 

be adopted to avoid any harm to humans, property around, or the environment in the 

project area. Generated dust will be minimized by sprinkling water on regular basis. 

After completion; all construction matrix, debris and garbage will be removed off 

immediately from the site within the minimum possible time under safe conditions. 

Any minor spillover of these materials will be cleared adequately.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



                                                                                    

WWTP by M/s Shakarganj Limited  Page 35 

 

 

CHAPTER 6: DESCRIPTION OF ENVIRONMENT  

This section describes the baseline conditions, which shows the clear-cut picture of 

existing environmental resources; physical, ecological, and socio-economic 

environment of the Project Area. Information on these aspects has been derived from 

field visits  to the project area as well as information obtained through visits to the 

Government departments and other relevant agencies.  

The primary data was collected by surveying the project area and its nearby vicinity. 

The secondary data regarding physical parameters (topography, geology, seismology, 

hydrology and climatology) was obtained by visiting relevant departments and their 

official websites. The biological parameters (flora and fauna) were also studied in the 

project area. The vegetation of project area was studied by preparing a floristic list 

based on visual observation. The species were recorded with reference to their 

historical existence in the project area.  

Information on wildlife fauna species (mammals, amphibians, reptiles, birds, etc.) in 

the assessment area was compiled based on opportunistic observation, gathering the 

existing information and consultation with local experts, community members and 

government departments. The socio-economic aspects were studied and analyzed by 

conducting detaile d socio-economic surveys. 

6.1 Baseline Physical Environment  

In this section, physical resources such as; topography, soil, climate, surface as well as 

ground water resources and its quality, ambient air quality and geology of not only the 